Technical Package
Cover Page

This file contains the following documents:

1.

x ou s

Summary of application (in plain language)

e English

e Alternative Language (Spanish)

First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)
e English

e Alternative Language (Spanish)

Second notice (NAPD-Notice of Preliminary Decision)
e English

e Alternative Language (Spanish)

Application materials *

Draft permit *

Technical summary or fact sheet *

NOTE: This application was declared Administratively Complete before June 1, 2024. The

application materials, draft permit, and technical summary or fact sheet are available
for review at the Public Viewing Location provided in the NAPD.
[...]
Impervious Strata between Injection Zone and nearest Underground
Source of Drinking Water:

Name:
Thickness:

TCEQ-10054 (06/01/2017) Page 79 of 81
Domestic Wastewater Permit Application, Technical Reports



8. Provide a list of contaminants and the levels (ppm) in contaminated
aquifer

Attach as Attachment E.
9. Horizontal and Vertical extent of contamination and injection plume

Attach as Attachment F.
10. Formation (Injection Zone) Water Chemistry (Background levels) TDS, etc.

Attach as Attachment G.
11. Injection Fluid Chemistry in PPM at point of injection

Attach as Attachment H.
12. Lowest Known Depth of Ground Water with < 10,000 PPM TDS:

13. Maximum injection Rate/Volume/Pressure:
14. Water wells within 1/4 mile radius (attach map as Attachment I):

15. Injection wells within 1/4 mile radius (attach map as Attachment J):

16. Monitor wells within 1/4 mile radius (attach drillers logs and map as
Attachment K):

17. Sampling frequency:

18. Known hazardous components in injection fluid:

Section 5. Site History

1: Type of Facility:

2. Contamination Dates:

3. Original Contamination (VOCs, TPH, BTEX, etc.) and Concentrations
(attach as Attachment L):

4. Previous Remediation:

Attach results of any previous remediation as attachment M
NOTE: Authorization Form should be completed in detail and authorization
given by the TCEQ before construction, operation, and/or conversion can

TCEQ-10054 (06/01/2017) Page 80 of 81
Domestic Wastewater Permit Application, Technical Reports



begin. Attach additional pages as necessary.

Class V Injection Well Designations

5A07 Heat Pump/AC return (IW used for groundwater to heat and/or cool
buildings)

5A19 Industrial Cooling Water Return Flow (IW used to cool industrial process
equipment)

5B22 Salt Water Intrusion Barrier (IW used to inject fluids to prevent the intrusion
of salt water into an aquifer)

5D02 Storm Water Drainage (IW designed for the disposal of rain water)

5D04 Industrial Stormwater Drainage Wells (IW designed for the disposal of rain
water associated with industrial facilities)

5FO01 Agricultural Drainage (IW that receive agricultural runoff)

5R21 Aquifer Recharge (IW used to inject fluids to recharge an aquifer)

5523 Subsidence Control Wells (IW used to control land subsidence caused by
ground water withdrawal)

5W09 Untreated Sewage

5W10 Large Capacity Cesspools (Cesspools that are designed for 5,000 gpd or
greater)

S5W11 Large Capacity Septic systems (Septic systems designed for 5,000 gpd or
greater)

5W12 WTTP disposal

5W20 Industrial Process Waste Disposal Wells

5W31 Septic System (Well Disposal method)

5W32 Septic System Drainfield Disposal

5X13 Mine Backfill (IW used to control subsidence, dispose of mining byproducts,
and/or fill sections of a mine)

5X25 Experimental Wells (Pilot Test) (IW used to test new technologies or tracer
dye studies)

5X26 Aquifer Remediation (IW used to clean up, treat, or prevent contamination of
a USDW)

5X27 Other Wells

5X28 Motor Vehicle Waste Disposal Wells (IW used to dispose of waste from a
motor vehicle site - These are currently banned)

5X29 Abandoned Drinking Water Wells (waste disposal)

TCEQ-10054 (06/01/2017) Page 81 of 81

Domestic Wastewater Permit Application, Technical Reports



so18

91DLBILTSINIV'T T AIVHL ‘O ASM - Z150V STELL X1 'AHIWODLNOW "N O I8vT W4 0L0L oot LIDE-SELER AN 'SWO3A SWIV ¥ BILNID NAMOL § SOSE 41 ININLSIANI 3LVIST TWIH NOLSNOH WYE 00100-00-T1E0 895K ¥

LLEE FESFEL STV V-1 LOVHL "D ydasor vasnBiay - 1220V oot LTOE-SELGE AN "SYD3A SVTV 4O BILNID NMOL § SOSE T ANINLSIANI 3LVISI TVIH NOLSNOH WYE S010000-1220  90TSTEW €

90z 8502 SV T-VT LIVHL ‘9 ydasor uosnliay - Tzzav o0t P192-0£04L X1 'NOLSNONDOI JUSH 6FT AUMHOIH AVIS EEFOT ANYANOD INIWGOTIAI0 MO 90160001220 SLLEISH T

FLIY GTPpE: EETS €901 S3HIV "I LIVl ‘0 ydasor ussniay - 12z0v 00t BSSR-T06SL XL 'NEINILS 456 § rOOIOUOIONYT NHO NLIVIOVIHIBINIL SYXIL QL1 ININGOTIAID HINVYE NAOWD 00100-00-1220 _ BP6IFH T
39VINY ANMEIM Gopdjsag|ele s TRERUMD % 5521ppy Jaumg Jaumg JequnN Kisdoig  NId L]



Attachment 4 — Original Photos







Texas Commission on Environmental Quality

Public Involvement Plan Form
for Permit and Registration Applications

The Public Involvement Plan is intended to provide applicants and the agency with information about
how public outreach will be accomplished for certain types of applications in certain geographical
areas of the state. It is intended to apply to new activities; major changes at existing plants, facilities,
and processes; and to activities which are likely to have significant interest from the public. This
preliminary screening is designed to identify applications that will benefit from an initial assessment
of the need for enhanced public outreach.

All applicable sections of this form should be completed and submitted with the permit or registration
application. For instructions on how to complete this form, see TCEQ-20960-inst.

Section 1. Preliminary Screening

New Permit or Registration Application
|:| New Activity - modification, registration, amendment, facility, etc. (see instructions)

If neither of the above boxes are checked, completion of the form is not required and does not
need to be submitted.

Section 2. Secondary Screening

Requires public notice,
|:| Considered to have significant public interest, and

Located within any of the following geographical locations:

Austin

Dallas

Fort Worth

Houston

San Antonio

West Texas

Texas Panhandle

Along the Texas/Mexico Border

Other geographical locations should be decided on a case-by-case basis

If all the above boxes are not checked, a Public Involvement Plan is not necessary.
Stop after Section 2 and submit the form.

D Public Involvement Plan not applicable to this application. Provide brief explanation.

TCEQ-20960 (02-09-2023) Page 1 of 4




Section 3. Application Information

Type of Application (check all that apply):
Air Dlnitial DFederal DAmendment DStandard Permit DTitle \

Waste [X]Municipal Solid Waste [ _|Industrial and Hazardous Waste [ _|Scrap Tire
| |Radioactive Material Licensing [ ]Junderground Injection Control

Water Quality

Texas Pollutant Discharge Elimination System (TPDES)
Texas Land Application Permit (TLAP)
DState Only Concentrated Animal Feeding Operation (CAFO)
DWater Treatment Plant Residuals Disposal Permit

|:| Class B Biosolids Land Application Permit

DDomesﬁc Septage Land Application Registration

Water Rights New Permit
DNew Appropriation of Water

DNew or existing reservoir

Amendment to an Existing Water Right
|:|Add a New Appropriation of Water
[ ]Add a New or Existing Reservoir

DMajor Amendment that could affect other water rights or the environment

Section 4. Plain Language Summary

Provide a brief description of planned activities.

249 SH Holding, LLC a Delaware Limited Liability Company proposes to operate MCMUD No. 146C
WWTP 5. a wastewater treatment plant. The facility will be located approximately 2.10

miles northwest of the intersection of Farm-to-Market Road 1486 State Highway 249, in
Montgomery, Montgomery County, Texas 77316.

This application is for a new application to discharge at a daily average flow of 2,000,000 gallons
per day of treated domestic wastewater.

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen
demand (CBODS), total suspended solids (TSS), ammonia nitrogen (NH3-N), and Escherichia coli.
Additional potential pollutants are included in the Domestic Technical Report 1.0, Section 7.
Pollutant Analysis of Treated Effluent in the permit application package. will be treated by an
activated sludge process plant and the treatment units will include a bar screen, aeration basins,
final clarifiers, sludge digesters, and a chlorine contact chamber.

TCEQ-20960 (02-09-2023) Page 2 of 4



Section 5. Community and Demographic Information
Community information can be found using EPA’s EJ Screen, U.S. Census Bureau information, or
generally available demographic tools.

Information gathered in this section can assist with the determination of whether alternative
language notice is necessary. Please provide the following information.

Montgomery
(City)
Montgomery
(County)

6946.03

(Census Tract)
Please indicate which of these three is the level used for gathering the following information.

| City County Census Tract
| X

(a) Percent of people over 25 years of age who at least graduated from high school

33%

(b) Per capita income for population near the specified location

$34,654

(c) Percent of minority population and percent of population by race within the specified location
Black: 3%, Hispanic: 11%, Two+: 1%

(d) Percent of Linguistically Isolated Households by language within the specified location
93% English only

(e) Languages commonly spoken in area by percentage
32% Spanish, 5% Asian/Islander

(f) Community and/or Stakeholder Groups

(g) Historic public interest or involvement
Montgomery County Historical Commission

TCEQ-20960 (02-09-2023) Page 3 of 4



Section 6. Planned Public Outreach Activities

(a) Is this application subject to the public participation requirements of Title 30 Texas
Administrative Code (30 TAC) Chapter 397

X Yes I:I No

b) If yes, do you intend at this time to provide public outreach other than what is required by rule?

l:l Yes N No

If Yes, please describe.

If you answered “yes” that this application is subject to 30 TAC Chapter 39,
answering the remaining questions in Section 6 is not required.
(c) Will you provide notice of this application in alternative languages?

Yes l:l No

Please refer to Section 5. If more than 5% of the population potentially affected by your
application is Limited English Proficient, then you are required to provide notice in the

alternative language.

If yes, how will you provide notice in alternative languages?

v/ Publish in alternative language newspaper

Posted on Commissioner's Integrated Database Website

Mailed by TCEQ's Office of the Chief Clerk

Other (specify)

d) Is there an opportunity for some type of public meeting, including after notice?

I:I Yes x No

(e) If a public meeting is held, will a translator be provided if requested?
Yes I:l No
(f) Hard copies of the application will be available at the following (check all that apply):

lz TCEQ Regional Office TCEQ Central Office
Iz' Public Place (specify) : Charles B. Stewart - West Branch Library

Section 7. Voluntary Submittal

For applicants voluntarily providing this Public Involvement Plan, who are not subject to formal
public participation requirements.

Will you provide notice of this application, including notice in alternative languages?

Yes No
What types of notice will be provided?

:I Publish in alternative language newspaper
—

Posted on Commissioner’'s Integrated Database Website
Mailed by TCEQ’s Office of the Chief Clerk

l:l Other (specify)

TCEQ-20960 (02-09-2023) Page 4 of 4



ATTACHMENT 8
DESCRIPTION OF THE TREATMENT PROCESS
(In reference to Domestic Technical Report 1.0, Section 2, ltem A)

The treatment system includes a package plant employing the activated sludge process
operating in the complete mix mode. The plant will be developed in three phases.
Phase 1 has a capacity of 0.15 MGD. Phase 2 has a capacity of 0.30 MGD. The
Ultimate Phase has a capacity of 2.00 MGD.

The completed treatment train will consist of steel “box car” basins. Phase 1 consists of
a manual bar screen, 2 aeration basins, a 40’ diameter clarifier, 2 aerobic digester, and
a chlorine disinfection basin. Phase 2 will include an additional aeration basin but will
utilize the Phase 1 clarifier, chlorination basin and digesters. The Ultimate Phase will
consist of a permanent plant that will include a manual bar screen, 5 aeration basins, 3
55’ diameter clarifiers, 2 chlorine contact basins, and 2 aerobic digester.

Influent to this facility will ultimately be pumped from an on-site lift station to a manual
bar screen, the bar screen will include a flow splitter thus splitting the influent to each
bank of aeration basins. The mixed liquor from the aeration basins will flow to the
clarifiers. The clarified effluent from the clarifiers will flow through the chlorine
disinfection basins. The disinfected effluent will flow into an effluent basin where the
flow will be pumped through a series of pipes to a tributary stream of Mill Creek; thence
to Mill Creek (Segment 1008A). Sludge will be returned to the aeration basins and
wasted to the sludge holding tanks and truck hauled via a licensed sludge contract
hauler to a registered disposal site or wastewater treatment facility for further

processing.

WALAND\3096\2000\Application Attachments\working\Plant Description.doc
1



Attachment No. 9
Treatment Units # of Units Dimensions (L*W*D) (ft.)
Aeration Basin 2 521 2%13 .2 S = 8
Clarifier 1 40 DIA*14.2 RIS
CI2 Contact Basin 1 30*12*10.0 E S
Aerobic Digester 2 26%12*13.2 T S
Aeration Basin 1 52%12%13.2 Q
Aeration Basin 2 GawI*1g.32 =20 4
Clarifier 1 40 DIA*14.2 i g <
CI2 Contact Basin 1 30%12*10.0 < =
Aerobic Digester 2 26%12%13.2 =
Aeration Basin 5 60*30*18.0 = o
Clarifier 3 50 DIA*16.0 L9=
CI2 Contact Basin 2 30*30*14.0 5z 8
Aerobic Digester i 30*60*16.0 Dl

Bolded

Shaded

New processes

Existing processes



1diesay winjey asewoq

£506-000-20-0852 NSd 0202 Anp* * | | §E 104 Sd

pomsopommsonity,  ETAL 90T 0000 09TE 0202

W =

fsajeq paloisey  AJBAleQ PaIaMISEY K1pAeQ U0 193110 [

Y " & ot v peg O
aunyeub) BAlRQ PO B

w00 A o ®IFW poyIed O

fineq pelomnsay aimeubis INPY O
emieuis WnpY O
adf} eonas 'E

peypisay W pasisibed O
walBW peseisiBay O
@ssaidg rew Avopd O

(18qe| @a1Ies WOJ) J8)SUBJ) J3QWINN BRILY

" 1diaoay wimak onsawog

£506-000-20-0€52 NSd 0202 MNP * | | @E WO ue

5

fianioq peloise e

L -

Msnjeg Asaijaq paiay fieagag vo 199100 O
uopewuyue) eunjeulis O KisAijeq uo 129j100 O
o) ameubis O Kisajeq paiamsey ey payiked O

,@@@

oN [0  :mojeq sseippe Aiealjep Jejue ‘SIA N
sop [ /1 WA wos JuRiejp ssaippe A1BAiep | °d

9¢ 8€6¢ veee 0L6. 20v6 0656

OO0 O

04044 %) ‘U0ISNOH
009 21ns
6bz Aemy3iH 21e1S £EE0T

'd"] "JUaWIsaAU| 3)1R1S] |BSY UOISNOH IAVE

iy posseappy By b

wsanied 6 oled ‘S| “ .umr q pORNIS)
sassaippY [ X
waby O .
meRbis v

AHIAITFA NO NOILD3IS SIHL 3L3TdIN0D

‘s)jjuuad aoeds Ji Juol 8y} uo Jo
‘aoedjiew sy} jo ¥OBq 3y} 0} PIBd SIUY} WENY |
‘noA 0} pJeo sy} LINJRL YED @M jeu) oS
©SI9ASL 8U} UO SSAIPRE n_._mmca.a: noA juld m
¢ pue B} sway ejeidwod m

NOILD3S SIHL 313TEW0D HIANIS

Ksan @I peyed O
fsenjeq peiopsay eimeubis Iinpy O
anjeubis Inpy O
odA) soimeg ‘g

PoIonSaY le passisibad [
wallEW PBISIGaY O
@ssaud3 [ Apoud O

02tk P0hT 0000 O9TE 0204

(19qe) 821AI8S WO 16)SURIY) JIOQUINN BIIIUY ~Z"

€€ 8E6C ¥Eec 0162 20¥6 0656

A

oN[d :moeq ssaippe bmimu i .wm> ._

9b0LL XL ‘UOISNOH
000T 3ung
1 BZE|d Aemuaain g
D020 T "ON 3u3sta Ajin jedidiungy aanayeg

‘0] Passalppy 9Py |

Aisajag jo aieg D
| 8assauppy
eby

AH3NITIAT NC NOLI O3S SIHL F13T7dW00

"syuuad 20eds Ji JUOJ} BY) Lo JO
‘eoald)iBus 3yl JO %0BQ U} O} PIED S|y} YIER. 4
‘NoA 0} pJED 8} LIN}BI UBD 8M JBL} OS
©818A8l BLJ} U0 SSBIPPE PUE 8LUBU JNOA ULd |

‘€ puedg e sway sjedwo) m

AHIAITIA NO NOILD3S SIHL F137dIN0D

NOILD3S SIHL F13T7dN0D ‘HIANIS

AHIAI130 NO NOILLI3S SIHL 313TdW0D

1dieday wnjey osewoq £606-000-20-0854 NSd 0202 AP ' | | @E wio4 sd + 1djecey winjey opsewoq £506-000-20-0852 NSd 0202 AINM ‘| L @E Lo Sd
(00 3
EzEEEEm“__”x cELE BFOAT 0000 O9TE o202 fuanyag pappaisey) (e hhib 9O0HT 0000 O9TE 0202
foneq fLianpg j AiaAiaq Lo 199109 O (18qe) 89jru5s Uiy J3jsURY) JBQUINN BIAILY g Aianpa Kioweq L TR (i8qE) 8ojBS Winy Jajsuey) JBQUINN BILY 2
uonRLLYUOD B_.__w.._Mm o P EE:;H.M@Q [TLRLETLRY M uojBLLYUeY E:E:m_m o Koo Amaeg uo RejioD O
uopEuLyueD aimeubls O IBW PayLIag | waUORRLUYUOY Ginjeu ! 2
-t Aianyeq @A POULED O] 1S BE6CT YES2 0162 Z0T6 0656 IR0 AU O o0 peicyased P PUe0 O Ot 8€62 vEZZ 016/ 20V6 0BS6
g I I {11 T === Rt~ I 111
vall2W pasalsiBoys O anjEuBiS UnpY O | il paiesesiey 0O eieufis Jney _ _ _ _____ _ —_ __— _—_—_——__
@ssauhd B Aopd O edAf eoines ‘g | @ssaidig ey Auoud O 9dAL Bojueg g